l RCCOS S.carl

Istituto di Ricerca e certificazione per le Costruzioni Sostenibili
Test Laboratory Notified in accordance with Regulation (EU) No 30572011

TEST REPORT

Number: .

994-CPR-RP097 ’

Issuing date: E

1 ]
} ]

(cf. description)

Executed tests:

EN 14351-1:2006+A1;
EN 1026:2000  EN 1220
EN 1027:2000  EN 12208:
EN 12211:2000 EN 12210:199

tara

|
|
i_

W N EES www v.-.-.!]

The report is done up of 49 pages, including any annex, and can be reproduced only integrally.

Sede legale Via Cremona I - 20025 Legnano (MI) - Tel. 0337 594628 - Fax 0331 458211 - www.irccos.com
Cap. Soc. € 111526 LV. - C.F. ¢ P. Iva 05159630960 - Reg. Imprese Milano 05159630960 - R.E.A. 1799766
Secietd partecipata a mageioranza dal Consiglio Nazionale delle Ricerche
DOC 164 Rev. 03/13



Test R por t No. - ]¢ (]

Scheme of the tested —_— Test Classification Obtained | CL.§
sample i standard standard Class TR

e Air EN = " §
permeability | 1026:2000 | DN 12207:1999 classd | 234

o Waterti o EN 12208:1999 lass 8A §
atertightness 1027-2000 - :19 class 73.1

. Resistance to EN . . ] §
2205(11) x 1725(W) mm windload | 12211:2000 | EN12210:1999 | classB3C2 | 4 o

This Test Report does not represent either an evaluation the suitability of use or a certificate of product

conformity. The results obtained refer exclusively to the samples tested.
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